28-345 BS-4A

A 20” METAL CUTTING Part No 426-05-651-0002
AA D E L-TA VARIABLE SPEED BAND SAW
A Pentair Company (For Units w/Serial No 94D-38976 & Lower) Revised 4-29-94

Page 1/8S-4A/CAJ




REF
NO

O©OONORDWN =

PART NUMBER DESCRIPTION
426-04-318-5007 FRAME ASSY
426-05-072-0001 SPEED CHART

426-05-055-5002
901-04-190-0286

REPLACEMENT PARTS

REF

NO  PART NUMBER DESCRIPTION

63 426-05-134-5002

64 901-04-150-0202

426-05-328-5001
901-03-010-0763
901-06-450-2250
426-05-075-5001
901-02-010-0554
901-06-450-2250
428-05-072-5030
901-02-010-0514
426-05-032-5001
426-05-014-5005
902-01-120-1034
901-06-110-3002
901-02-010-0502
426-05-031-5007
904-03-030-1795
901-02-140-0584
426-05-331-5003

426-05-068-5001
904-03-020-1775
902-01-120-1203
901-02-010-0561

426-04-754-0001
901-06-450-2250
426-00-752-0006
426-05-063-5006
901-25-030-7545
901-02-140-0584
426-05-014-5006
426-05-113-5001

426-05-331-5012

902-01-120-1203
904-03-020-1775
426-05-068-5001
901-02-010-0561

426-05-063-5006
901-02-010-0559
426-04-036-5001
904-01-010-1615
901-01-060-0648
902-01-120-1203
902-01-040-1026
426-04-026-5001
402-07-019-5001
904-15-010-7008
904-01-031-2937
901-01-060-0607
927-01-010-2633
927-01-010-2634
426-05-106-5023
426-05-134-5001

901-04-150-0202

426-05-323-5002

SPROCKET, INCL:
1/4-20 X 1/2" HEX SOC SET SCREW

GUIDE 65 904-10-021-2096 COLLAR

#08-32 X 1/4” HEX SOC SET SCREW 66 901-04-150-0206 5/16-18 X 5/16" HEX. SOC SET SCREW
CLUTCH ASSY 67 438-01-011-0021 INSULATOR (Early Models Only)
1/4-20 X 3/8” HEX SOC HD SCREW 68 426-04-017-5001 BRASS BUSHING

#04 X 3/16” ROUND HD SCREW 69 902-01-020-5435 5/16-18 JAM NUT

POINTER 70 901-01-060-0649 5/16-18 X 1" HEX HD SCREW
#08-32 X 1/2" ROUND HD SCREW 71 426-05-014-5022 LEVER BRACKET

#04 X 3/16” ROUND HD SCREW 72 927-01-010-2634 KEY

BLADE CHART PLATE 73 426-05-367-5002 SPEED CONTROL LEVER ASSY, INCL:
1/4-20 X 3/8” ROUND HD SCREW 74 905-01-010-6716 3/8" X 1 1/2" SPRING PIN
COUNTR BALANCE 75 901-04-190-0214 3/8-16 X 1 1/4” HEX SOC SET SCREW
BRACKET 76 902-01-020-5433 3/8-16 JAMNUT

1/4-20 HEX NUT 77 426-05-031-5018 REAR COVER

#08-32 X 3/8” ROUND HD SCREW 78 426-05-063-5006 HANDLE

1/4-20 X 1/4” ROUND HD SCREW 79 901-02-140-0584 #10-32 X 3/8” BIND HD SCREW
COVER

3/16” EXT TOOTH WASHER

#10-32 X 3/8" BIND HD SCREW

UPPER DOOR ASSY, INCL: ITEMS LISTED BELOW AVAILABLE AS ACCESSORY
LATCH

3/16” INT TOOTH WASHER * 28-720 CHIP BLOWER, CONST OF:
#10-32 HEX NUT 81 426-05-061-5001 HOSE

#10-32 X 3/8” ROUND HD SCREW 82 906-00-000-8720 FITTING

NAMEPLATE 83 426-05-361-5001 HOSE ASSY (SPOUT W/NOZZLE)
#04 X 3/16” ROUND HD SCREW 84 426-05-036-5001 DEFLECTOR

WARNING LABEL N 85 1086894 BALL BEARING

INSERT HANDLE 86 426-05-020-5001 CAP

#07 X 1/2" WOOD SCREW 87 438-01-033-0012 FAN

#10-32 X 3/8" BIND HD SCREW 88 41-052 PULLEY, INCL:

BRACKET 89 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCREV‘
WIPER - LOWER WHEEL 90 908-13-061-7669 BELT

LOWER DOOR ASSY, INCL: 91 426-05-116-5003 GASKET

#10-32 HEX NUT 92 426-05-072-5035 END PLATE - LH

3/16” INT TOOTH WASHER 93 901-01-060-0651 1/4-28 X 1/2" HEX HD SCREW
LATCH 94 426-05-012-5005 BODY

#10-32 X 3/8” ROUND HD SCREW 95 901-01-060-0623 1/4-20 X 1" HEX HD SCREW
INSERT HANDLE 96 904-01-010-1620 FLAT WASHER

#10-32 X 1/2" ROUND HD SCREW 97 902-01-120-1034 1/4-20 HEX NUT

DUST PLATE 98 426-05-346-5003 FILTER ASSY

FLAT WASHER 99 426-05-072-5034 END PLATE - RH

3/8-16 X 1 1/4” HEX HD SCREW 100 426-05-002-5001 ARBOR

#10-32 HEX NUT 101 426-05-063-5009 INSERT

3/8-16 HEX NUT 102 904-15-101-7147 INT RET RING

CHUTE 103 426-05-083-5001 SHIM WASHER

CAM 104 438-01-033-0012 FAN

EXT RET RING 105 426-05-122-5001 SPRING

FLAT WASHER

5/16-18 X 3/4” HEX HD SCREW

KEY * NOT SHOWN ASSEMBLED

KEY
SHAFT
SPROCKET, INCL:

1/4-20 X 1/2" HEX SOC SET SCREW

CHAIN ASSY, INCL:

901-04-190-0286
426-05-055-5002
901-02-010-0554
426-05-135-5001 LINK
426-05-079-5012 TURNBUCKLE
902-01-120-1216 #10-24 HEX NUT

GUIDE

#08-32 X 1/4" HEX SOC SET SCREW

#08-32 X 1/2" ROUND HD SCREW

Page 2/BS-4A/CAJ




EARLY MODEL CHIP BLOWER
L 162
204 (4) AL T 188 (2) 163
\ KL T 57 (2) N\
s . 165
Q" T B T 159 164 /166
T ]60), rie7
! T (el (2)
IS 4 - \
= :::::l\ ‘ 1I-‘/
‘%:';;'»:’}4“1{}\ . / \_
\\\\\ ‘~$‘ \‘;\ A /, ]68
202 SISV \
PN 169

. ’ ! h “*5?‘ ' ./“)\‘
138 , , NG 170

\ L
139 (2) N
140 (4) - >
141 <4»-'\\ ' e
135 ‘ e
127 132 /E 173 (4)
7 [ 171 (2)
| 174
172
/_]79 /‘]75
177 (2)
178 (2) 180 (2)
81
176 182
e
191 v 183
192 / {\.184
HANNN /Q.;?\tss
224 (6) 223 (2) ‘\ g/ \-ige
223 (8) [ i\
189 (2)-188
222 (2)\ \ 195 ](1?461-y N8 2
221 (4) 225
227
220 - 230
231 (2) [ 228

232 <4>
231 <s> gf

232 (4)
M 229

. 234 <4)

EARLY MODEL UPPER & LOWER BLADE GUIDES

Page 3/BS-4A/CAJ




REPLACEMENT PARTS

REF REF
NO  PART NUMBER DESCRIPTION NO  PART NUMBER DESCRIPTION
125  426-05-400-5009 UPPER WHEEL ASSY, INCL: 172 426-05-314-5005 BRACKET ASSY (See Service Note A),
126 901-04-150-1133 1/2-20 X 3/4" HEX SOC SET SCREW INCL:
127 426-04-094-5002 TIRE 173 901-03-010-0755 5/16-18 X 3/4” HEX SOC HD SCREW
. 426-05-358-5002 UPPER HEADSTOCK, CONST OF: 174 901-01-060-0611 1/4-20 X 1/2" HEX HD SCREW
128 426-05-106-5005 SHAFT 175  426-05-110-5002 POST .
129 406-03-079-0001 SPANNER NUT 176  426-05-354-5002 BLADE GUARD, INCL:
130 920-04-020-5383 BALL BEARING 177 902-01-120-1203 #10-32 HEX NUT
131 426-04-079-5006 JAM NUT 178 904-03-020-1775 3/16" INT TOOTH WASHER
132 426-05-058-5002 HEADSTOCK 179 426-05-014-5020 GUARD BRACKET
133 920-08-020-5336 BALL BEARING 180 901-02-010-7562 #10-32 X 5/16” ROUND HD SCREW
134 902-01-201-2558 BEARING NUT 181 901-02-010-0558 #08-32 X 1/4" ROUND HD SCREW
135  901-11-010-2371 3/8-16 X 2 1/2" SQUARE HD SCREW 182  902-01-120-1203 #10-32 HEX NUT
136 904-01-010-1606 3/8" FLAT WASHER 183  904-03-030-1795 3/16” EXT TOOTH WASHER
137 928-01-041-4148 COIL SPRING 184  901-02-140-0584 #10-32 X 3/8" BIND HD SCREW
138 426-05-084-5002 SLIDE 185  904-01-010-1609 FLAT WASHER
139 426-04-052-5001 GIB 186  426-04-014-5013 BRACKET
140  904-02-020-1704 3/8” LOCK WASHER 187 1200464 FINGER GUARD
141 901-01-060-0642 3/8-16 X 1" HEX HD SCREW 188  901-02-140-0584 #10-32 X 3/8” BIND HD SCREW
142 901-02-010-0567 #06-32 X 1/4” ROUND HD SCREW 189  901-02-010-0558 #08-32 X 1/4” ROUND HD SCREW
143 426-04-072-5009 TENSION SCALE 190 901-01-060-0649 5/16-18 X 1" HEX HD SCREW
144  904-01-010-1606 3/8" FLAT WASHER . 426-05-355-5008 UPPER BLADE GUIDE (Current Modeis
145  426-05-409-5001 EXTENSION, INCL: Only, See Service Note B), CONST OF:
146 905-01-010-2704 1/8" X 3/4” SPRING PIN 191 426-05-014-5036 BRACKET
147  901-04-530-6149 1/2-13 X 1 15/16 HEX SOC SET 192 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCREW
SCREW 193 904-01-010-1614 FLAT WASHER
148 902-01-020-1266 1/2-13 JAM NUT 194 901-03-010-0760 1/4-20 X 1 1/4” HEX SOC HD SCREW
149 928-01-041-4149 COIL SPRING 195 426-05-063-5008 PLATE
150  951-01-011-3992 POINTER 196 426-05-380-5001 ROLLER ASSY
151 426-04-074-5001 SPRING CAP
152 426-04-072-5007 MOUNTNG PLATE ITEMS LISTED BELOW FOR USE WITH EARLY MODELS ONLY
153A  952-01-121-3268 TENSION SCREW (Early Models Only), 200  41-022 PULLEY, INCL:
One End Threaded) 201 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCREW,
1583 1201927 TENSION SCREW (Current Models, 202 0906506 BALL BEARING (See Service Note.B)
Only, Both Ends Threaded) 203 0906505 NEEDLE BEARING
154  905-01-010-2711 1/8” X 5/8" SPRING PIN (Current 204  901-01-060-0606 5/16-18 X 5/8" HEX HD SCREW
Models Only) 205  426-05-079-5004 RETAINER
155B  901-04-150-0206 5/16-18 X 5/16" HEX SOC SET SCREW 206  426-05-072-5022 PLATE
(Early Modeis Only) 207  426-05-346-5002 FILTER ASSY
155 930-01-033-1336 HANDWHEEL (Current Models Only) 208 426-05-106-5014 SHAFT (See Service Note B)
155A 931-03-991-4766 HANDWHEEL (Early Models Only) 209  426-05-012-5004 BODY
156  902-01-010-5900 3/8-16 HEX NUT (Current Models Only) * UPPER BLADE GUIDE (See Service Note C)
157  904-02-020-1705 1/2" LOCK WASHER 220 901-03-012-2146 5/16-18 X 1 1/4” HEX SOC HD SCREW
158  901-01-060-0628 1/2-13 X 1" HEX HD SCREW 221 804-01-031-2926 FLAT WASHER
169  901-01-060-0617 3/8-16 X 1 1/2" HEX HD SCREW 222 426-05-072-5026 PLATE
160  426-04-112-5001 THREADED BUSHING 223 426-05-072-5021 PLATE
161 901-01-060-3102 3/8-16 X 1 3/4” HEX HD SCREW 224 426-05-072-5020 PLATE
162  901-02-120-7528 1/4-20 X 1/2" TRUSS HD SCREW (Early 225 426-05-014-5021 SUPPORT BRACKET
Models Only 226 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCREW
163  931-04-010-3635 CLAMP HANDLE (Early Models Only) 227 1202640 BEARING ASSY
164  426-04-112-5002 CLAMP SCREW (Early & intermediate  * LOWER BLADE GUIDE (See Service Note
Models Only) C)
165  406-03-033-0001 HANDLE (Intermediate Models Only) ~ 228 426-05-014-5018 BRACKET
166 406-03-122-0002 SPRING (Intermediate Models Only 229 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCREW
167  406-03-112-0003 SPECIAL SCREW (intermediate Models 230 1202640 BEARING ASSY
Only) 231 426-05-072-5021 PLATE
168  426-04-412-0001 KNOB ASSY (Current Modesis Only) 232 426-05-072-5020 PLATE
169  901-01-060-0617 3/8-16 X 1 1/2" HEX HD SCREW 233 904-01-031-2926 FLAT WASHER
170  426-04-112-5001 THREADED BUSHING 234 901-03-012-2146 5/16-18 X 1 1/4” HEX SOC HD SCREW
171 901-02-010-0593 #10-24 X 3/8” ROUND HD SCREW
. NOT SHOWN ASSEMBLED
SERVICE NOTES:

A - Cast iron bracket and bracket cover are assembled and machined as a set. They cannot be furnished separately.

B- Ball bearing inner races (Ref No 202) are bonded to shaft (Ref No 209 with bearing grade Loctits.

C- All units after Serial No 173-5436, incorporate a new blade guide assembly (426-05-355-5008). This new assembly will replace either the early model upper or early modei lower
blade guides.The current modsl blade guide asssmbly is completsly interchangsable with the early modei guides.

Page 4/BS-4A/CAJ




oi
999-01-013-1210
1-1/2 QUARTS

344 381
345 352 (3)
/ 345A 353 (2)
~ 354 (2)
/355

\'34]
K338 (4)

PEAANG T
/ \/ ‘_ \340 ///_"gjg
| \339 j——3s0
337
| 346 (2)
335 (2) 347 (2)

375-\ \
8 of 376 ()

377
e J\ 380 (2)
378 (2 381 (2)

- 379 m/ Zaez (8)

380 (2) g

| N —

Page 5/BS4A/CAJ




REF

NQ  PART NUMBER
300 426-04-063-5001
301 426-05-091-5003
302 426-02-071-0001
302A 906-00-000-2438
303 426-04-095-5002
304 804-02-020-1704
305 901-01-060-0617
306 901-01-060-0648

* 426-05-355-5008
307 426-05-014-5036
308 426-05-380-5001
309 426-05-063-5008
310 904-01-010-1614
31 901-03-010-0760
312 901-02-010-0558
313 426-05-079-0001
313A  426-05-113-5002
313B  426-05-079-5001
313C  901-02-010-0571
314 901-02-010-0555
314A  426-05-104-5002
315 801-04-020-0306
316 902-01-120-1034
317  426-04-004-5003
318 901-01-060-0642
319 901-01-060-0632
320 426-02-027-0001
321 426-04-095-5001
322 402-05-075-5001
323 901-02-010-0502
324 426-04-014-5012
325 426-05-072-5032
326 901-06-450-2252
327 902-01-040-1004
328 426-05-072-5031
329 901-06-450-2250
330 426-05-400-5010
331 426-04-094-5002
332 901-04-150-1133
333 426-04-112-5001
334 901-01-060-0617
335 904-01-010-1615
336 801-01-060-0648
SERVICE NOTE:

D - Current retaining ring fits into a groove in the shaft. Early retaining ring gripped onto the shaft (no groove).

REPLACEMENT PARTS

DESCRIPTION
INSERT

TABLE W/PIN, INCL:
PIN (Current Models Only)
1/8" PIPE PLUG (Early Models Only)

REAR TRUNNION

3/8" LOCK WASHER

3/8-16 X 1 1/2" HEX HD SCREW
5/16-18 X 1” HEX HD SCREW
LOWER BLADE GUIDE (Current
Models Only, See Service Note D),

CONST OF:
BRACKET
ROLLER ASSY
PLATE

FLAT WASHER

1/4-20 X 1 1/4” HEX SOC HD SCREW
#08-32 X 1/4" ROUND HD SCREW
RETAINER (Current Models Only)

WIPER

RETAINER (Early Models Only)
#08-32 X 1 1/2” ROUND HD SCREW
(Early Models Only)

#08-32 X 3/8” ROUND HD SCREW
(Current Models Only)

SPACER (Early Models Only)

1/4-20 X 3/4” HEX SOC SET SCREW

1/4-20 HEX NUT
STOP BAR

3/8-16 X 1" HEX HD SCREW
7/18-14 X 2 3/4” HEX HD SCREW

CLAMP SHOE

FRONT TRUNNION

POINTER

1/4-20 X 1/4” ROUND HD SCREW

BRACKET
SCALE

#02 X 3/16” ROUND HD SCREW

7/16-14 JAM NUT

SHIFT & LUBE PLATE
#04 X 3/16” ROUND HD SCREW
LOWER WHEEL ASSY, INCL:

TIRE

1/2-20 X 3/4" HEX SOC SET SCREW
THREADED BUSHING
3/8-16 X 1 1/2" HEX HD SCREW

FLAT WASHER

3/8-16 X 1 1/4” HEX HD SCREW

REF
NO

337
338
339
340
341
342
343
344
345

345A

346
347
348
349
350
351
352
353
354
355
356
357
358
359
360
361
362
363
364
365
366
367
368
369
370
375
376
377
378
379
380
381
382

*

PART NUMBER DESCRIPTION

426-04-079-5005
901-01-060-0605
426-05-072-5019
920-04-022-4022
927-03-010-2653
426-05-106-5010
426-05-013-5001
920-04-022-4021
904-15-010-7024

904-15-192-1593

904-10-031-3803
901-01-060-0648
426-04-112-5001

904-02-020-1704
901-01-060-0611

426-05-014-5033
901-01-060-0650
901-04-130-0139
902-01-020-5433
901-04-170-1102
902-01-020-5435
426-05-067-5004
426-05-108-5001
901-04-150-0231
426-05-014-5016
901-04-140-0252
928-01-041-5302
921-01-010-0028
426-05-031-5012
419-02-047-5001
438-01-004-0019
414-03-346-5001

901-01-060-0609
426-05-402-5003

905-01-010-2735

426-05-106-5012
904-15-010-7008
426-05-072-5028
804-03-030-1656
1202596

904-01-010-1620
904-02-010-1703
902-01-020-5435

JAM NUT

5/16-18 X 1/2" HEX HD SCREW

PLATE

BALL BEARING
KEY

SHAFT

GEAR BOX
BALL BEARING

EXT RET RING (Current Models Only,
See Service Note D)
RING (Early Models Only, See Service

Note D)
WASHER

3/8-16 X 1 1/4” HEX HD SCREW
THREADED BUSHING

3/8” LOCK WASHER

1/4-20 X 1/2" HEX HD SCREW
RETAINING BRACKET

3/8-16 X 7/8” HEX HD SCREW

3/8-16 X 1 1/4” HEX SOC SET SCREW

3/8-16 JAM NUT

5/16-18 X 1" HEX SOC SET SCREW

5/16-18 JAM NUT
LEVER
ROD

5/16-18 X 3/8” HEX SOC SET SCREW

BRACKET

5/16-18 x 5/16" HEX SOC SET SCREW

SPRING
STEEL BALL
COVER

YOKE FINGER
CABLE CLAMP
PLUG

5/16-18 X 1 1/2" HEX HD SCREW

YOKE, INCL:

1/8" X 1 1/4” SPRING PIN
MOTOR PLATE SHAFT

EXT RET RING
PLATE

5/16" EXT TOOTH WASHER

STUD
FLAT WASHER

5/16”" LOCK WASHER

5/16-18 JAM NUT

NOT SHOWN ASSEMBLED

Page 6/BS-4A/CAJ




441 (2)

EARLY MODEL SPEED CONTROL

Page 7/BS-4A/CAJ

505
507

500
501 (4)

Y
r—

N
Pt
502 (2) <\ <I

\\

503 (4;\ b
504 (4)\ .

509 (4)/, N
508 (4) \ 06
EARLY MODEL DOOR ASSY




REF

NO  PART NUMBER
400  426-05-104-5008
401  920-24-061-5141
402  426-05-051-5011
403  904-15-010-7017
404  426-05-028-5004
405 0907876

406  920-24-062-4024
407  426-05-351-5008
408  426-05-104-5010
409  920-24-062-4025
410 920-04-022-4021
410  426-05-051-5008
411 0907875

412 426-05-051-5007
413 906-00-000-2439
413A  906-00-000-2439
414 906-05-013-1473
414A  906-07-013-1299
4148 906-10-013-1298
415 920-04-022-4022
416 0905981

417 0907875

418 426-05-085-5002
419 927-01-010-2614
420  920-04-022-4023
421  426-05-072-5018
422 901-01-060-0605
423 902-07-010-7157
424 426-05-080-5002
425  905-04-011-1772
426  426-05-067-5012

. 1200506

427 426-05-379-5001
428 905-01-010-2728
429 926-05-992-5531
430 901-04-150-0232
431 402-04-108-5012
432 426-04-079-5006
433 426-05-108-5007
434 901-01-060-0611

. 426-05-379-5002
435 426-05-079-5011
436 920-04-012-4029
437 904-15-102-0180
438 904-15-010-7042
439 49-159

SERVICE NOTES:

REPLACEMENT PARTS

REF
DESCRIPTION NO  PARTNUMBER DESCRIPTION
SPACER 440  926-05-992-5504 MOTOR PULLEY ASSY (7/8" BORE), INCL:
NEEDLE BEARING 440A 926-05-992-5513 MOTOR PULLEY ASSY (1 1/8” BORE)
GEAR INCL:
EXT RET RING 441 901-04-150-0217 5/16-18 X 1/2" HEX SOC SET SCREW
CLUTCH 442 402-04-108-5020 ROD '
RACE 443 928-01-601-8891 SPRING
NEEDLE BEARING 444 402-07-079-5009 RETAINER
GEAR ASSY 445 904-15-010-7025 EXT RET RING
SPACER 446 426-05-079-5011 RETAINER
NEEDLE BEARING 446 426-05-379-5002 RETAINER ASSY, CONST OF:
BALL BEARING 447 920-04-012-4029 BALL BEARING
GEAR 448 904-15-102-0180 INT RET RING
SPACER 449 904-15-010-7042 EXT RET RING
GEAR 450  955-03-010-0003 WRENCH (Early Models Only)
PIPE PLUG (Current Models Only)
PIPE PLUG (Early Models Only)
STREET ELL (Current Models Only) ITEMS LISTED BELOW FOR EARLY MODLES ONLY
TEE (Early Models Only)
NIPPLE (Early Models Only) 475  426-05-328-5001 CLUTCH ASSY
BALL BEARING 476  426-05-323-5003 gABLE %V F;U%EY ASSY, INCL: (See
ervice Note
gg:élggNG RING 477 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCREW
SPINDLE 478 901-01-060-0623 1/4-20 X 1” HEX HD SCREW
WOODRUFF KEY 479 902-01-120-1034 1/4-20 HEX NUT
BALL BEARING 480 426-05-079-5012 TURNBUCKLE
RETAINING PLATE 481 802-01-120-1216 #10-24 HEX NUT
5/16-18 X 1/2" HEX HD SCREW 482 961-05-021-5005 CLIP W/ NUTS
1 3/8-18 BEARING NUT 483 927-01-010-2633 KEY
ROLLER 484  426-05-106-5021 SHAFT
1/4" X 1 1/2" DOWEL PIN 485  902-01-020-5433 3/8-16 JAM NUT
LEVER 486  901-04-150-0231 5/16-18 X 3/8" HEX SOC SET SCREW
SPINDLE PULLEY, CONST OF: 500  426-05-331-5006 DOOR ASSY (Early Models Only), INCL,
SINGLE SHEAVE W/BEARING & 501 901-02-140-0584 #10-32 X 3/8” BIND HD SCREW ‘
RETAINER, INCL: 502 961-04-021-5001 HINGE
SINGLE SHEAVE ASSY, INCL: 504 902-01-120-1203 #10-32 HEX NUT
1/4-20 X 3/8” HEX SOC SET SCREW 505 901-05-131-7351 #12 X 1/2” ROUND HD SCREW
NYLON ROD 506 961-04-042-3110 CATCH
JAM NUT 507  426-05-063-5006 HANDLE

SUPPORT ROD (See Service Note E) 508
1/4-20 X 1/2” HEX HD SCREW 509
RETAINER ASSY, CONST OF:

RETAINER
BALL BEARING
INT RET RING
EXT RET RING
V-BELT - 55" OC

901-02-140-0584
904-03-030-1795

#10-32 X 3/8” BIND HD SCREW
3/16” EXT TOOTH WASHER

NOT SHOWN ASSEMBLED

E - Old style support rod was tubular steel; new style is steel angle. When replacing old style with new style, always replace in pairs

F - This part is no longer available, but can be replaced with service kit 426-05-323-5003 which includes all parts necessary to convert old style units to a
new style speed control.

This parts list is provided to aid in obtaining service parts. Cop

STANDARD SAFETY EQUIPMENT

in order to promote tool safety, Deita International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged
or missing standard safety equipment on machines presented to Delta Authorized Service Center for service/repairs. Any product
which is presented to a Delta Authorized Service Center for repairs which contains missing or damaged standard safety equipment
will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid
such charges only if the missing safety component is supplied to the service center at the time of repair.

: ies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local sarvice outlet.

Page 8/BS-4A/CAJ

Printed in U.S.A.




